

# Medication Schedule

NO ALLERGIES

Medication	Day BEFORE Surgery				Given at Surgery	After Surgery				
	8 am	12 noon	8 pm	Before Bed		After Surgery	8 am	12 noon	8 pm	Before Bed
Savacol Mouthrinse To be continued 4 times/ day for 6 weeks post-operatively	•			•			•	•	•	•
Augmentin Duo 500/125 mg [10] Take 1 tab every 12 hours	•		•				•		•	
Diazepam (Valium) 5mg tabs [10] Take 1 tab before bed				•	5mg					
Mersyndol Forte [20] Take 2 tabs as required (every 6 hours)					1-2 tabs	•	← as required ⇒			•
Brufen 400mg tabs [20] Take 2 tabs twice a day						•	•		•	

## REMINDERS:

- If you are taking blood thinners (eg. Aspirin, Nurofen, Warfarrin) you will be required to stop taking it 7 days prior to surgery. CONSULT YOUR DOCTOR before stopping any medication
- **Bring to your surgery ALL the above medication** along with any other prescribed medication and inhalers (eg. Ventolin)
- Ensure that you complete the entire course of Augmentin and taken brufen for 3 days
- In an emergency call **000** and/or contact Dr Fibishenko on **0403-266-292** or **9802-2399**

# Medication Schedule

ALLERGIC TO PENECILLIN

Medication	Day BEFORE Surgery				Given at Surgery	After Surgery				
	8 am	12 noon	8 pm	Before Bed		After Surgery	8 am	12 noon	8 pm	Before Bed
Savacol Mouhrinse To be continued 4 times/ day for 6 weeks post-operatively	•			•			•	•	•	•
Clindamycin HCl 150 mg caps [16] Take 1 cap every 6 hours	•		•			← every 6 hours →				
Diazepam (Valium) 5mg tabs [10] Take 1 tab before bed				•	5mg					
Mersyndol Forte [20] Take 2 tabs as required (every 6 hours)					1-2 tabs	•	← as required →			•
Brufen 400mg tabs [20] Take 2 tabs twice a day						•	•		•	

## REMINDERS:

- If you are taking blood thinners (eg. Aspirin, Nurofen, Warfarrin) you will be required to stop taking it 7 days prior to surgery. CONSULT YOUR DOCTOR before stopping any medication
- **Bring to your surgery ALL the above medication** along with any other prescribed medication and inhalers (eg. Ventolin)
- Ensure that you complete the entire course of Augmentin and taken Brufen for 3 days
- In an emergency call **000** and/or contact Dr Fibishenko on **0403-266-292** or **9802-2399**